
making everyday smoother 1
1 V 04

FORD
Ranger RWD/4x4 - 2011-current

Ranger RWD/4x4 - 2011-current 735105061718 V 04

For kit numbers:

1050617200 --Ford Ranger RWD/4x4 - 2011-current



making everyday smoother2
2 V 04

Original parts from the vehicle

Item Qty. Description

S1 1 Chassis

S2 1 Rear axle

S3 2 Clamp plate

Ranger RWD/4x4 - 2011-current VB-FullAir - Rear axle



making everyday smoother 3
3 V 04

Item Qty. Description Part number

1 2 Bump stop 1052151284

2 1 Compressor box 1052130199

3 1 Compressor bracket 1052131168

4 2 Shock absorber 1052100158A

5.1 1 Upper axle clamping bracket right 1052020027

5.2 1 Upper axle clamping bracket left 1052020036

6 2 Main spring 1052010083A

7 1 Spare wheel support 1052350182

8 2 Lower axle clamping bracket 1052020026

9 2 Bottom air spring plate 1052040229A

10 1 Panhard support main spring side 1052060245

11 2 Piston 1052030208

12 2 Air spring 1052032554

13 2 Air coupling ø4 x G1/8" straight 0020000014

14 1 Panhard rod 1052061412

15 2 Height sensor rod 1052095079

16 1 Compressor bracket left 1052131170

17 1 Height sensor bracket left 1052090232

18 2 Height sensor 1052090183

19 1 Right upper air spring bracket 1052060244A

20 1 Heigth sensor bracket right 1052090233

21 1 Left upper air spring bracket 1052040230A

22 1 Air tank 2156480006

23 1 Reaction arm 1052061413

24 1 Panhard rod ball-joint 1052061416

25 3 Blank plug 2156560016

26 1 Plug for air coupling M22xG1/8" 0020500006

27 1 Compressor bracket right 1052131169

28 1 Heat shield 1052350176

29 1 Air coupling ø6 x G1/8" straight 0020000019

30 2 Chassis filling bush 0014300048

31 1 Left upper airspring support 1052060243A

32 4 Distance bush 0014200063

33 1 AdBlue brake support 1052121037

1 Connection plate fuseholder 0030500103

FORD
Ranger RWD/4x4 - 2011-current



making everyday smoothermaking everyday smoother4
4 V 04

Original parts from the vehicle

Item Qty. Description

S4 4 Leaf spring U-bolt

S5 8 Lock nut

S6 2 Flange bolt

S7 2 Flange nut M14

Item Qty. Description

S8 2 Flange nut M12

S9 3 Flange bolt M8

Ranger RWD/4x4 - 2011-current VB-FullAir - Rear axle



making everyday smoother 5
5 V 04

Item Qty. Description Part number

A 2 Bolt UNC 3/8"x2 1/4" Tuflok 0010238214E

B 1 Bolt M6x20 0010106020AA

C 1 Bolt M14x70 0010114070CA

D 2 Countersunk screw M10x60 0010510060CA

E 4 Bolt M5x10 0010105010AA

F 1 Allen screw M8x50 0010308050CA

G 2 Bolt M14x240 0010114240CA

H 2 Bolt M8x25 0010108025AA

I 2 Bolt M6x12 0010106012AA

J 2 Allen screw M10x30 0010310030CA

K 2 Lock nut M12 0011012002CA

L 7 Washer M14 0011214000AA

M 3 Washer M6 0011206000AA

N 8 Washer M8 0011208000AA

O 18 Washer M10 0011210000AA

P 6 Washer M16 0011216000AA

Q 11 Flange lock nut M6 0011106001AB

R 3 Lock nut M16 0011016001CA

S 4 Bolt M10x55 0010110055CA

T 2 Bolt M12x25 0010112025CA

U 6 Washer M12 0011212000AA

V 6 Lock nut M10 0011010001CA

W 3 Lock nut M14 0011014001CA

X 4 Washer M5 0011205000AA

Y 1 Washer M12x6 0011212002AA

Z 6 Lock nut M8 0011008001AA

AA 2 Ball-joint 1052095178

AB 2 Bolt M10x110 0010110110CA

AC 3 Bolt M16x90 0010116090CA

AD 2 Bolt M12x80x1.5 0010112080DA

AE 2 Bolt M10x30 0010110030CA

AF 1 Bolt M14x70x1.5 0010114070DA

FORD
Ranger RWD/4x4 - 2011-current



making everyday smoother6
6 V 04

Ranger RWD/4x4 - 2011-current VB-FullAir - Compressor box

A

1

8

12

9

A

7

A

A

10

2

5

4

3

6

C

B

11

13

D



making everyday smoother 7
7 V 04

Item Qty. Description Part number

1 1 VB-ASCU (without software) 1052122010

2 1 Valve block 1052250671

3 1 Valve block bracket 1052130194B

4 1 Compressor 1052111100

5 1 Manifold (without air couplings) 1052130154

6 1 Manifold bracket 1052130152A

7 1 Relay 0030500007A

8 1 Compressor bracket 1052131098A

9 1 Compressor mounting set 8052111101

10 6 Air coupling ø4 x G1/8" straight 0020000014

11 1 Air coupling ø6 M8 straight 0020000017

12 1 Air filter retainer 1052111107

13 1 Air filter 1052111106

- 1 Wiring harness 1052201229

- 1 Supply cable 1052201220

A 8 Flange lock nut M6 8.8 nylon 0011106000AA

B 1 Bolt M6x12 0010106012AA

C 2 Bolt ø6x12 for plastic 0015206012AA

D 1 Washer M6 0011206000AA

FORD
Ranger RWD/4x4 - 2011-current



INCREASED COMFORT, BETTER DRIVEABILITY, MORE SAFETY.

VB-AIRSUSPENSION, 




